
NPDES Permit No. MA0102598  2024 Draft Permit  
 

AUTHORIZATION TO DISCHARGE UNDER THE 
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

In compliance with the provisions of the Federal Clean Water Act as amended, 33 U.S.C. §§ 1251 et 
seq. (the “CWA”), 

Charles River Pollution Control District  
 

is authorized to discharge from the facility located at 
 

Water Pollution Abatement Facility  
66 Village Street  

Medway, Massachusetts 02053  
to receiving water named 

Charles River (MA 72-05) 

in accordance with effluent limitations, monitoring requirements and other conditions set forth herein. 

The Towns of Bellingham, Franklin, Medway, and Millis are Co-permittees for Part I.B, 
Unauthorized Discharges; Part I.C, Operation and Maintenance (O&M) of the Sewer System (which 
[...]
4 The term “minimum level” refers to either the sample concentration equivalent to the lowest calibration point in 
a method or a multiple of the method detection limit (MDL). Minimum levels may be obtained in several ways: 
They may be published in a method; they may be sample concentrations equivalent to the lowest acceptable 
calibration point used by a laboratory; or they may be calculated by multiplying the MDL in a method, or the MDL 
determined by a lab, by a factor. EPA is considering the following terms related to analytical method sensitivity to 
be synonymous: “quantitation limit,” “reporting limit,” “level of quantitation,” and “minimum level.” See Fed. Reg. 
49,001 (Aug. 19, 2014). 



NPDES Permit No. MA0102598  2024 Fact Sheet 
  Page 13 of 48 

NetDMR is a national web-based tool enabling regulated CWA permittees to submit DMRs 
electronically via a secure internet application to EPA through the Environmental Information 
Exchange Network. NetDMR has eliminated the need for participants to mail in paper forms to 
EPA under 40 CFR §§ 122.41 and 403.12. NetDMR is accessible through EPA’s Central Data 
Exchange at https://cdx.epa.gov/. Further information about NetDMR can be found on EPA’s 
NetDMR support portal webpage.5 
 
With the use of NetDMR, the Permittee is no longer required to submit hard copies of DMRs 
and reports to EPA and the State unless otherwise specified in the Final Permit. In most cases, 
reports required under the permit shall be submitted to EPA as an electronic attachment 
through NetDMR. Certain exceptions are provided in the permit, such as for providing written 
notifications required under the Part II Standard Conditions.  
 
2.5 Standard Conditions 
 
The Standard Conditions, included as Part II of the Draft Permit, are based on applicable 
regulations found in the EPA’s NPDES permitting regulations. See 40 CFR Part 122.41 See also, 
generally, 40 CFR Part 122. 
 
2.6 Anti-backsliding 
 
The CWA’s anti-backsliding requirements prohibit a permit from being renewed, reissued or 
modified to include with less stringent limitations or conditions than those contained in a 
previous permit except in compliance with one of the specified exceptions to those 
requirements. See CWA §§ 402(o) and 303(d)(4) and 40 CFR § 122.44(l). Anti-backsliding 
provisions apply to effluent limits based on technology, water quality and/or state certification 
requirements.  
 
All proposed limitations in the Draft Permit are at least as stringent as limitations included in 
the 2014 Permit unless specific conditions exist to justify relaxation in accordance with CWA 
§ 402(o) or § 303(d)(4). Discussion of any less stringent limitations and corresponding 
exceptions to anti-backsliding provisions is provided in the sections that follow.  
 
3.0 Description of Facility and Discharge 
 
3.1 Location and Type of Facility 
 
The location of the treatment plant and Outfall 001 to the Charles River are shown in Figure 1. 
The longitude and latitude of the outfall is latitude 42° 08’ 28” and longitude 71° 23’ 06”. 
 

 
5 https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information 
 

https://cdx.epa.gov/
https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information


NPDES Permit No. MA0102598  2024 Fact Sheet 
  Page 14 of 48 

The Charles River Water Pollution Abatement Facility (WPAF) is an advanced wastewater 
treatment facility that is engaged in the collection and treatment of municipal, commercial, and 
industrial wastewater. Currently, the Facility serves approximately 7,600 residents in the Town 
of Franklin, 2,800 residents in the Town of Medway, 1,250 residents in the Town of Bellingham 
and 1,400 residents in the Town of Millis.   
 
The Facility has a design flow of 5.7 MGD, the annual average daily flow reported in the 2019 
application was 4.8 MGD and the median for the last 5 years has been 4.9 MGD. The system is a 
separate system with no combined sewers. Wastewater is comprised of mostly domestic 
sewage, industrial wastewater, and some commercial sewage.  

There are three industrial users that discharge to the POTW: (1) ANP Bellingham Energy 
Company, consisting of process wastewater which contributes an average of 25,000 gallons per 
day, (2) Microgroup, Inc., consisting of process wastewater which contributes an average of 
3,540 gallons per day and non-process wastewater which contributes an average of 2,000 
gallons per day, and (3) Garelick Farms, consisting of process wastewater which contributes an 
average of 450,000 gallons per day. Pollutants introduced into POTWs by a non-domestic 
source shall not pass through the POTW or interfere with the operation or performance of the 
treatment works. 

A quantitative description of the discharge in terms of effluent parameters, based on 
monitoring data submitted by the Permittee from May 2019 through April 2024 is provided in 
Appendix A of this Fact Sheet.  

Additionally, EPA is retaining four Co-permittees in the Draft Permit. The Towns of Franklin, 
Medway, Millis, and Bellingham own and operate sanitary wastewater collection systems that 
discharge flows to Charles River WPAF for treatment. These municipalities are Co-permittees 
for certain activities pertaining to proper operation and maintenance of their respective 
collection systems (See Part I.C. and I.D of the Draft Permit). Including them in the Draft Permit 
ensures that they comply with requirements to operate and maintain the collection systems to 
avoid discharges of untreated sewage from the collection systems. These Co-permittees did not 
apply for permit coverage; with letters sent June 13, 2024, EPA waived application 
requirements for the four Co-permittees. The legal basis for including municipal satellite 
collection systems as Co-permittees is described in In re Charles River Pollution Control District, 
16 E.A.D. 623 (EAB 2015)6. The historical background and legal framework underlying this co-
permittee approach is also set forth in Appendix D to this Fact Sheet, EPA Region 1 NPDES 
Permitting Approach for Publicly Owned Treatment Works that Include Municipal Satellite 
Sewage Collection Systems. 

 
6 The decision is available at: 
https://yosemite.epa.gov/oa/EAB_Web_Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0
710BCF85257DE200717A93/$File/Charles%20River%20Decision%20Vol%2016.pdf 
 

https://yosemite.epa.gov/oa/EAB_Web_Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0710BCF85257DE200717A93/$File/Charles%20River%20Decision%20Vol%2016.pdf
https://yosemite.epa.gov/oa/EAB_Web_Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0710BCF85257DE200717A93/$File/Charles%20River%20Decision%20Vol%2016.pdf


NPDES Permit No. MA0102598  2024 Fact Sheet 
  Page 15 of 48 

3.1.1 Treatment Process Description 
 
The Charles River Water Pollution Abatement Facility (WPAF) is an advanced wastewater 
treatment plant providing treatment to domestic, commercial, and industrial wastewater.  
 
The plant was expanded and upgraded in 2000 to increase its flow capacity from 4.5 to 5.7 
MGD. The upgrades included an anoxic biological selector for filamentous bacteria control, two 
fine bubble diffused aeration basins to increase the aeration capacity, four 12-cloth disk filters 
to supplement the existing sand filters, and an upgrade to the plant’s electrical system. In 2003, 
new piping and pumps for the ferric chloride, ferrous sulfate, and lime systems were installed, 
and a hydrated lime mixing system was installed to replace the quick lime slaking system.   
 
The unit processes and equipment at the plant consist of a Parshall flume, two automatic bar 
racks, three influent pumps (lead/lag/standby), two aerated grit tanks where lime is added for 
pH control and ferric chloride for phosphorus control, two primary clarifiers, an anoxic selector, 
two fine bubble aeration chambers, eight mechanical aeration tanks, four secondary clarifiers, 
and four cloth filter basins. Solids are captured on the filter cloth and backwashed to the 
headworks, and the filtered water continues to the chlorine contact chamber. There are 
additional gravity sand filters for high flow periods. The effluent is disinfected in two chlorine 
contact chambers (sodium hypochlorite), dechlorinated with sodium bisulfate, passes down 
effluent cascade steps, and flows 3,375 feet through Outfall 001 to the Charles River.   
 
The facility receives approximately 40,000 to 60,000 gallons of septage per day from its co-
permittee communities as well as 7 other communities. There are two septage tanks, which are 
filled and batch-discharged by gravity into the headworks. One septage tank is typically all that 
is needed however, the other tank is available for haulers to discharge into if it is needed. The 
facility checks the pH of each septage delivery and conducts micro-toxicity testing of the 
septage tank once per week. Ferrous chloride is added to the wet wells for odor control. 
 
Primary sludge is pumped to a gravity belt thickener. Secondary sludge flows to the wet well 
and is pumped to the gravity thickener with polymer added to aid thickening. The 7% solids 
sludge is held in wet wells and then trucked to the incinerator at the Upper Blackstone Clean 
Water facility in Millbury, MA. The mass of sludge shipped for incineration in 2023 was 1,744 
dry metric tons. 
 
A flow diagram of the Treatment Facility is shown in Figure 2. 
 

3.1.2 Collection System Description 
 
The Charles River WPAF is served by a separate sewer system. A separate sanitary sewer 
conveys domestic, industrial and commercial sewage, but not stormwater. It is part of a “two 
pipe system” consisting of separate sanitary sewers and storm sewers. The two systems have 
no interconnections; the sanitary sewer leads to the wastewater treatment plant and the storm 
sewers discharge to a local water body. 



NPDES Permit No. MA0102598  2024 Fact Sheet 
  Page 16 of 48 

 
4.0 Description of Receiving Water and Dilution 
 
4.1 Receiving Water 
 
The Charles River WPAF discharges through Outfall 001 into the Charles River, within Segment 
MA72-05.  This segment is 18.1 miles in length and travels from the outlet of Populatic Pond, 
Norfolk/Medway to the South Natick Dam, Natick. The Charles River flows into Boston Harbor.   
 
The segment of the Charles River into which the WPAF discharges is classified as a Class B warm 
water fishery in the Massachusetts WQSs, 314 Code of Massachusetts Regulations (“CMR”) 
4.06(6)(b).  The MA WQS at 314 CMR 4.05(3)(b) state that Class B “waters are designated as a 
habitat for fish, other aquatic life, and wildlife, including for their reproduction, migration, 
growth and other critical functions, and for primary and secondary contact recreation. Where 
designated in 314 CMR 4.06(1)(d)6. and (6)(b) as a "Treated Water Supply", they shall be 
suitable as a source of public water supply with appropriate treatment. Class B waters shall be 
suitable for irrigation and other agricultural uses and for compatible industrial cooling and 
process uses. These waters shall have consistently good aesthetic value.”  
 
The segment of the Charles River into which the WPAF discharges is listed in the final 
Massachusetts Integrated List of Waters for the Clean Water Act 2018-2020 Reporting Cycle 
(“303(d) List”) as well as in the Massachusetts Integrated List of Waters for the Clean Water Act 
2022 Reporting Cycle7 as a Category 5 “Waters Requiring a TMDL”. The pollutants requiring a 
TMDL are algae, benthic macroinvertebrates, chlordane in fish tissue, DDT in fish tissue, 
dissolved oxygen, dissolved oxygen supersaturation, mercury in fish tissue, 
nutrient/eutrophication biological indicators, total phosphorus and turbidity. To date,  
TMDLs have been developed to address nutrients and bacteria in this segment of the Charles 
River8,9. No other TMDLs have been developed for this segment for the other listed 
impairments.   
 
The status of each designated use is presented in Table 1. 
 
 
 

 
7 Massachusetts 2018-2020 Integrated List of Waters for the Clean Water Act 2018/2020 Reporting Cycle, MassDEP 
Division of Watershed Management Watershed Planning Program, Worcester, Massachusetts, December 2019.  
Massachusetts 2022 Integrated List of Waters for the Clean Water Act 2022 Reporting Cycle, MassDEP Division of 
Watershed Management Watershed Planning Program, Worcester, Massachusetts, May 2023 (Partially approved 
list) 
 
8 The Final Pathogen TMDL for the Charles River Watershed (MassDEP, January 2007.  Control Number: CN 0156.0) 
is available at: https://attains.epa.gov/attains-public/api/documents/actions/MA_DEP/32383/107239  
9 The Final Nutrient TMDL for Nutrients in the Upper/Middle Charles River, Massachusetts (Charles River Watershed 
Association for MassDEP, May 2011.  Control Number: CN 272.0) is available at: https://attains.epa.gov/attains-
public/api/documents/actions/MA_DEP/40317/107099. 

https://attains.epa.gov/attains-public/api/documents/actions/MA_DEP/32383/107239


NPDES Permit No. MA0102598  2024 Fact Sheet 
  Page 17 of 48 

Table 1 – Summary of Designated Uses and Listing Status 
Designated Use Status 
Aquatic Life Impaired (benthic macroinvertebrates, total 

phosphorus, nutrient/eutrophication 
biological indicators, dissolved oxygen, 
dissolved oxygen supersaturation and algae) 

Aesthetics Impaired (algae) 
Primary Contact Recreation Impaired (algae) 
Secondary Contact Recreation Impaired (algae) 
Fish Consumption Impaired (mercury, chlordane, and DDT in 

fish tissue) 
 
According to the Charles River Watershed 2002-2006 Water Quality Assessment Report10, this 
water body segment is impaired for the aquatic life, aesthetics, primary contact recreation, 
secondary contact recreation and fish consumption designated uses. Additionally, the Charles 
River is included under the Massachusetts Department of Public Health statewide fish 
consumption advisory for freshwater fish for mercury.11 
 
In 1976, the Massachusetts Department of Environmental Quality Engineering (DEQE), 
predecessor to the MassDEP, published the Charles River Basin Water Quality Management 
Plan (WQMP)12, which included a wasteload allocation (WLA) for the Charles River WPAF.  
Given the limited assimilative capacity of the receiving water, seasonal limits more stringent 
than secondary treatment requirements for the parameters carbonaceous biochemical oxygen 
demand (CBOD5) and total suspended solids (TSS).  See section 5.12 and 5.13 of this Fact Sheet 
for a description of these limits.   
 
4.2 Ambient Data 
 
A summary of the ambient data collected in the receiving water in the vicinity of the outfall that 
is referenced in this Fact Sheet can be found in Appendix A of this Fact Sheet. 
 
4.3 Available Dilution 
 
To ensure that discharges do not cause or contribute to violations of WQS under all expected 
conditions, WQBELs are derived assuming critical conditions for the receiving water13. The 
critical flow in rivers and streams is some measure of the low flow of that river or stream. State 
WQSs require that, for rivers and streams, the lowest condition is the lowest mean flow for 

 
10Charles River Watershed 2002-2006 Water Quality Assessment Report. MassDEP Division of Watershed 
Management, Worcester, Massachusetts; April 2008, Report Number 72-AC-4 
11 Freshwater Fish Consumption Advisory, Massachusetts Department of Public Health, Bureau of Environmental 
Health; https://www.mass.gov/lists/fish-consumption-advisories#advisories-  
12 Massachusetts Department of Environmental Protection, Charles River Basin 1976 Water Quality Management 
Plan, Report 72–D-1. 
13 EPA Permit Writer’s Manual, Section 6.2.4 

https://www.mass.gov/lists/fish-consumption-advisories#advisories-


NPDES Permit No. MA0102598  2024 Fact Sheet 
  Page 18 of 48 

seven consecutive days, recorded once in 10 years, or 7-day 10-year low flow (7Q10). See 314 
CMR 4.03(3)(a).  
 
MassDEP calculated the 7Q10 of 2.96 cfs for the Charles River based on data from the United 